



NAMAGRA (PTY) Ltd

Namibia Marble & Granite

Co. Reg. No: 87/051
VAT Reg. No: 0028549015
VAT Import No: 0028549-01-6
P.O. Box 69
Karibib, Namibia - 9000

+264 64 550 201

+264 64 550 108

info@namagra.com

www.namagra.com

11/12/2019



WHITE RHINO MARBLE – DIMENSION STONE

TEST RESULTS 2019

| | |
|------------------------------|---|
| BULK SPECIFIC GRAVITY | 2.871 |
| MAXIMUM ABSORPTION | 0.08% |
| ABRASION RESISTANCE | Ha = 15.3 |
| MODULUS OF RUPTURE | DRY 10.7 MPA WET 8.2 MPA |
| FLEXURAL STRENGTH | DRY 7.1 MPA WET 7.9 MPA |
| COMPRESSIVE STRENGTH | DRY 174 MPA WET 75 MPA |

CaCO₃ = 32,5%
MgCO₃ = 15,25%
L.O.I = 23.6%

TEST WERE PERFORMED BY :

| | | |
|---|--|---|
|  | <p>Marmotest s.r.l. Via Brigate Partigiane n. 47 fax +390187 968633 cell +393425343505 info@marmotest.com</p> |  <p>number 1273310</p> |
|---|--|---|